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Serial Test Items Unit Stafldard Test result Judgement
No. requirement

1.0 FE SR Description
it color - - =EEN -
£ J&¥ length mm 125+5 125.5 P
% B width mm 13+0.5 13.2 P
JE & thickness mm <13 1.0 P

1.1 5eI6 %44 Experiment condition
IR & Temperature C 23+2 24 P
{2 SZ Humity % 50+5 53 P
I} /&) Time H =48 48 P

1.2 FERR Sample test
A AT F] Afterflame time t1 s <10s 06 07 06 06 05 P
A A H]. Afterflame time t2 s <10s 1.0 1.0 11 1.0 1.1
A HITTE] Afterglow time t3 s - 01 02 02 03 02 .
FAMRE R Single sample t2+3 s <30s 1.1 12 13 13 13 P
B FE 5 samples t1+2 s <50s 8.2 P
K &L 22 % B flame or glow - N N N N N N P
spread to the holding clamp
5] & B B #8  Cotton indicator - N N N N N N P
ignited

1.3 ¥ E2 L Judgment - V-0 V-0 P

I AT 3 P RESESRIT G ER T R R ERGN: SRR RAY: SR RE - TAR.

“P” represents pass; “F” represents failure ; “N”represents not happen; “Y ’represents yes
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represents no content.
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Sample picture
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Pictures after the experiment
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STATEMENT

1. REAEIA RN ABERFER LR, mE MRS REZEL, AT
E-RANREER.
We promise all the test data are correct and true, the client can request

re-test within one week, if doubting the test result.

2. WAPRXTE A K7 M BT RE, AR
All the information for the samples will be protected by us ,no any will be

leaked out.

3. Bl mrE W SRR = RE—H, Z/ERBRIELRR = KM #THSRA
.
The samples can be kept in our lab for one week, later it will be disposed

based on the regulation of the Lab.

4. WEAKERDUEASIR, BRIV BRI 5 55T
The test result of the samples are the reference only, we are not responsible

for other products.

5. WAEFN, B USRESMERERSHET O,
When disputing, the client can request Suzhou arbitration commission to

handle it.
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